DOE*g reereescssssarerareasaeascssserdung 0324 ‘370 0T
QEET *eccerererecssssesaiarnariresss o f,goy TaTTodUl 6T 00EQ rererereessesecceseresdung xojey ‘t £, SSY ipog ®
0pEtg *everrresssrassserergrog dung I93EY f goyseayoo] 8T 00ge" 9 sesssanaranssserresressrrrfnng dung X838y ‘3INTd 8
oog* 9 ssrssssansassnsnanasanarerrsesodung IajeEy ‘3T0H AT QOg*9 *°vttrcc(uoqIed) 3FRYS SATIC dung Iajey ‘Jaysen L
0D0*9 **-**-r-opulg ued ‘ATquessy JI2Useaydo] pu® 3jrog ol QOE*G tteerecressresesciiqrgyg aaTag dung I93En ‘TE3E 9
Q00 L elslsiw/eEaieisie s sislaie iwieiaisis 20 0 018 Sos O SIS ARB DR T GT 00g*9 (*&,ssy xsyredump up ‘four) dund Iajuy ‘xeTTodwWl g
000’9 sesssnerarvacassnanarasscasanduny JaaEy ‘ATINd FL 00cE" 9 ...................-.__...._................Hm._FDU iiaysen ¥
o0n' 9 sssrsesrarrrnamrernctsear foTTng dumg IS3EN ‘QUH  EI O0og 9 -...__.______._..:_..:.._...........m__.ﬁ._m Iajey ‘IoA0] £
QOgrg rreetesrrrecceggRyg aatig dung Joqey ‘Hupy deus ET 0og* 9 caessssrmananenessasssssnnnnsennnnasagoann ‘1708 Z
00g*g Crtrrrrcecercsresecodung J23EH tsaseTe pue 3IEUg LT 0O G c*rererereresssrere(yopyg o) dundg Ia1ey f1aywseg T
dnoln awe) 1Ied Loy dnoxn BWBN I8g Aay

MATA dIAOTAXT - dMWNd HELYM—T1-9 HHNDIL




é COOLING

FIGLIRE PART
NUMBER GROUP PART MAME and DESCRIPTION « MUMBER Qry. MODELS
6.000 - FAN
G‘-l-ls Fu'f!‘f!‘!!‘!!l!"!l'!'f"!-'!'f!‘!l"‘ ''''' LBL L B 20“14‘1 1 -&11
5-1-16 Bolt, with L/W, 5/16" - 18 x 5/8" Hx. L
ey e Pa Nt e =Pl = =l =l =l=]= = a s n = in = mic aa s o o O035E 4 All
B-1-14 Pulley.....iiienaasasasasssnsnsnsnsnsnsnss 200145 1 All
G-1-13 D e e te e Yer st ate et e al o=l el e = e~ (= e = n e nl s n s = o u = vlxsi=e  SUOLEH 1 All
BEltl 42"‘!'{']'l'l'l'l'l'l'i'l'-l'l"'ll-l' zuﬂ‘l‘id 1 F4Tj Klﬂn
BEltl ‘13‘1-"""'l'l'l'lllll"'#'l-'l"'-'l'l' 201322’ 1 A-l]-
6.300 - WATER FPUMP
Pump (incl. Fan Pulley¥ Hub).....ceeveeess. 200147 1 All
6-1-17 Bolt, 3/8" - 16 x 1 5/8" Hx, Hd.,  ...... 211 3 All
6=1-10 Bolt, 3/B" = 16 X 2 1/4" Hx. Hd. .cucssns 212 1 All
6=1=18 Lockwasher, 3/B" Med., . ... .ccceccacucnsn 192 E: | All
6-1-1 GHSkEt!!-'l!-'l!-'l!!!!’!l!!'!!“‘!-'!!-'!‘f!“f-'!!'!' 2001‘15‘ 1 A-ll
G-1-0 Body (incl, Plug).e.vevevercssnmennrnsansrs 200149 1 All
G=1-8 Plug, 3/8" Pipe, Sq., Fd. ..eceeseseeess-. 200061 1 All
6-1-11 Shaft, Drive (incl. Sleeve and Bearing)... 202822 1 All
6=1=12 Snap Ring....... eia e aTaleha s e e areleinntals weseaes 200154 1 All
6-1=19 Impeller {i_.m::l . Seal and Washer).......... 202823 1 All
6-1-6 BERL s e s tia e e aia s e e e R PP . 200153 1 All
6_1_7 waSher (carbnn)iilililil‘fliill‘il‘l'l"lilili‘l‘i 2']2771 -1| A'll
6-1-3 B B e ¥ e ¥t ajanta eiain (e n = iuiaqate aialalnta s = ais o s s se e QOLGE 1 All
6-1-2 Bolt, 5716 - 18 x 578" Fl1. Hd. o0 RO 215 4 All
G=1=d Gasket, COVETr....cvsvrrenransnsnsnnnsssess 200157 1 All
6.400 - RADIATOR
Radiator (MNarrow - 17 3/4" wide).......... 202908 1 All
NOTE: When replacing wide Radiator{22 1/2" wide) - order
Radiator 202906,Ext, 203100 (2), Screw 576 (10)
Bolt, 3/8 = 16 x 1 1/2" Rd, Hd. Carriage az21 2 All
Lockwasher, 3/8" Hed., ...eussscasarsnas 192 2 All
Hut 3/8" - 16 Hx. Lt. ...ciacacawsanaras 204 2 All
Cap, Flller, . ioeieivrusasacssassaasaanasas 200448 1 All
Draincotk. . ioiisciavansscccssnaanansasasss 200449 1 All
6.405 - RADIATOR TIE ROD AND MOUNTING CUSHION
I T e [ 1 R e R s o P 200454 1 All
T R R O I BT L Tl vl faln ria & e & 4 5% % 58 8 al b a e a oo 200455 1 All
Bolt, 5/16™ - 24 x 3/4v o
b, T S S i e B T e S nash Panel ™" 224 2 All
Ebckwasher, 5/16" Med. ... . 240 2 All
Lockwasher, 3/8" Med. .... to ITFA D 192 4 All
Wut, 3/8" - 24 Hx. ....... {Radintur}.... 188 4 ALl
3 T T e Lata aia siesssasarasasanas - 200456 1 All
6,410 - THERMOSTAT
1-1-23 Thermostat. . eoermeenans- tesersnenarenssns 200160 1 All

SR




COOLING 6

e GROUP PART NAME and DESCRIPTION DAL e ary. MODELS
§.410 - THERMOSTAT (CONT'D.)
Thermostat (for Permanent Anti-Freeze
L Y N Y A vl et mt e etz el riate (ake alelaler sl e aie alelelntaleleis ¢le 202349 1 All
1-1-24 Adapter RinE: e rrorrroreascsnsvassnnanaiaeess 200161 1 All
6.420 - RADIATOR HOSE AND TUBE
NOTE: ©Sold only in 3 Foot Lengths
Hose (1" I.D. X 3 Ftedievreoaecnscansncncsns 202700 * A1l
Hose (1 1/4" I.D. x 3 Ft.)uuuvasasanaunaa. 202701 + All
Hosa (1 1/2" I.D. X 3 Ft.)ueuweeronveneaava 202702 & All
Hose (1 3/4" I.D. X 3 Ft.)e.uouoon ciemelata et 202T035 & A1
Hose, Radiator Inlet (Moulded Rubber)..... 200452 1 All
Clamp, 1 7/B" Diam., ...... slsiietelolalnte e ale s BOST2R 2 All
Hose, Radiator Qutlet (2 EfB" Long)
{Cut from 2Z02702) .. ... ensnnes reessse 200451 2 All
Clamp, 1 7/8" ]]i.am .................... .. 202128 4 a1l
Tube, Radiator Qutlet....cceeccenvionaras 200450 1 a1l
6.425 - WATER OUTLET ELBOW
{({CYLINDER HEAD)
1-1-21 B e e el v e e (= e Tal s fe faTana falalala 1o s o ate ot ol e e ki ban s 200334 1 all
Stud, 516" - 18 = 5/16" - 18 x 1 1/8".. 200335 2 All
Lockwasher, 5/16" HY. ..uiuiiciniennnenans 191 2 a1l
1 A o Tl o I e At e 203 2 all
1-1-22 Gasgket.sasnaissciaoncnnnns rarssseracarasna 200336 1 all
6.442 - WATER TEMPERATURE GAUGE
(INSTRUMENT PANEL)
GAUEE . . acuvannnnnsnans OO0 Ao oo aAd Hio e ala) syt 200453 1 F47, F47C, F4B5, F486
Adapter (to Cylinder Block) 5/8" - 18 x
1/2" Pipa HX. sevvronus N LT 201549 1 F47, F47C, F4B5, F486
GAaSKet v esvsvavncinnnnnnas reraassessaa 201379 1l F47, F47C, F485, F4B6
Screw, No. B - 32 x 1/4» Rd Hd. S1. .e 310 2 F47, F47C, F485, F486
Gauge (Green) ... s ioiseeeaeronnnnsnrss vesass 201543 1 K100
Gauge (Sandtone Bedge).....ccvevnennnnns .. 2027E8 1 K100, K101, K481, K482
Screw, No. B - 32 x 1/4" Fil. Hd. S1. .. 357 2 K100, K101, K481, K482
GAEUEE: s v avnanan- ST e e A e e RO S e 203498 1 F485
Gauge. . .uvnnn. e (R.H.DY. L., BOGBODTaons o 203489 1 K481
Nut (Terminal} Mo. 10 = 32 HX. ...vveuunn. 202 2 a1l
Lockwasher, No. 10 Int. Tooth..ewewoww.. 259 2 a1
-~
6.444 - WATER TEMPERATURE GAUGE
{(ENGINE UNIT)
Gar.uge e e T = L E i) i G e e i 201550 1 Ki00, K101, K481,
K482, F485
Screw (Terminal) No. B - 32 =x lfd" Rel.
b B e e R s oo e e S e A B R S T T LT 310 1 K100, K101, K481, K482
Lockwasher, No. 8 Int. Tooth A BT ] 273 1 K100, K101, K481, K482

6.480 - RADIATOR EH_RCIUD
Shroud (used with 22 1/2" Wide Radiator).. 200623 1 F47, F47C, K100




6 COOLING

FIGURE

PART

HUMBER GROUP PART HAME snd DESCRIPTION HUMEER. Qry. MODELS
6.480 - RADIATOR SHROUD (CONT'D.)
30=-1=-20 Shroud (used with 17 1/2" Wide Radiator).. 202905 1 All
Bolt, 3/8B" = 16 x 11/16" Hx, Hd. ....... 363 2 All
Flatwasher, 3/8" 8M. ..ccovisienscsnnnas 247 2 All
Lockwasher, 3/8" Mad. ........convnemunn 192 2 All
ey = AE Bhes . podananano o0 e 204 2 All
Anti-Squeak (to Fender)..........cevecas.. 201806 2 All
Anti-Squeak (to Air Duct Opening)......... 202082 2 All
Extension, Radiator Shroud Side Panel (Sece
"Note™ in Group 6.400). . ... ............- 203100 2 All
Screw, No. 8 - 15 x 3/8" Rd. Hd. Cr.
s Bk WAL & o o om0 o o Ceie R e 576 10 All
6.482 - RADIATOR SHROUD BAFFLE
30-1-23 Baffle, up to Serial F47-30590, F4TC-
1,019,191, K100-490T1. .. .vvevseesrsnssss 201552 1  F47, F47C, K100
Screw, No. 10 - 32 x 1/4"™ Rd., Hd. Cr.
Rec, Tap. ..:ea- e mTelafnateas e las nlatal e a s el rals ot 364 B F47, K100
Screw, No. 10 - 16 x 3/8" Rd. Hd. Cr.
e T e e A e T O B G O (S axa 532 B F47, F47C, K100
30-1-24 Weatherstrip. . ............ sereransnsnsasns SD23IBO 2 All
6.485 - RADIATOR SHROUD - LOWER
30-1-22 Shroud, up to Serial F47-30590, F47C-
1,009,191, K100-4907]1......c.cvecenanena 201551 1 All
Bolt, 3/8" = 16 x 1 174"
b lihis nndononsnnocAnanae to [ 241 2 All =
Flatwasher, 3/8" LE..:o:6:4: Frame( """ 244 d All
Lockwasher, 3/8" Med, ..,.... lan 192 2 All
TR s LR e b e S s n e g A e oD 204 2 All
Bolt, 1/4" —= 20 x 1/2" Hx. Hd. ...000eu- 179 10 All
Flatwasher, 1/4" BM. .vovevvsacassnanasss 243 10 All
Lockwasher, 1/4" Med. ....c0vesvnsannsass 180 10 All
LT i 8 B T o s ey 203 10 All -
Anti-3queak (with Wide Radiator only)..... 201554 a2 All
Wealhergeal. ... cussaissioneseassessssssnes 200626 2 All
Pad, Felt (to Frame)...svcicsrassesannsnnns 202288 2 all i
6.490 - RADIATOR GRILLE PANEL
Jo-1-21 BREEL ({8 T B b i SR B o 0 S e o A e T ) 200629 1 F47, FATC, F485, F486
PARNELY (Primetd) . . . se s as aeasensissssdnsssasnn 201555 1 K100, K101, K481, K482
Bolt, 1/4" - 20 x 1/2 Hx. Hd. .iusisvsinn 179 [+ All
Flatwasher, 1/4"™ SM. .iuissiosssnonmenes 243 6 All
Lockwasher, 1/4" Med. ......coiveranens A 190 6 All
L L o e T b 203 [ All
Anti-Squeak (to Fender).......eeeeennneens 201556 2 All
Anti-Squeak (to Shroud).......vieeeennnnns 201557 2 All
Bumper (to Grille)........oiecceciaicanenns 200627 q All
6.491 - RADIATOR GRILLE PANEL EXTENSION
(STONE DEFLECTOR)
Extension, Right...(Three Piece Bumper)... 200830 1 F47, F47C, K100,

F4B85, F486

-56-




COOLING 6

FIGURE PART

NUMBER GROUP PART MAME and DESCRIPTION NUMBER arTy. MODELS
6.491 - RADIATOR GRILLE FANEL EXTENSION
(STONE DEFLECTOR) (CONT'D.)
30-1-19 Extension, Left....(Three Piece Bumper)... 200831 1 P47, F4TC, Kloo,
F48B5, F486
Extension, Right----{ : «e.s 202780 1 K100, K101, K481, K432
E » i )
Extension, Left..... et L el ““per}.... 202781 1 K100, K101, K481, K482
Flatwasher, No. 10 Sm. +vsceeean. wamala e 248 & All
Serew, No. 10 - 16 x 1,/2" Pan Hd. Cr.
L T s e e e B O T TS ChE B e B O 555 g8 All
T T e e T e R e b 51 o . 200832 8 All
Apti-Bgueak,...........0cu. T M o 7 T .. 201571 2 All

6.495 - RADIATOR GRILLE

Grille, Right.......jup to Serial}.. ...... 201558 1 K100
Grille, Left........| K100-24327 §,....... 201559 1 K100
Bolt, 1/4" - 20 x 1/2" Hx. Hd. .....ne.. 179 8 K100
Lockwasher, 1/4" Med., ......cccuuuea- Gero 190 8 K100
UL s e e o o o e P Soas 203 8 K100
Screw, No, 10 - 24 x 3/B" Rd., Hd.
r e T e ot GO oo nO NS e as a0 s 473 2 K100
Lockwasher, No. 10 Int. Tooth......... T 292 2 K100
Panel, Center (Special) up to Serial .,
K100-28327, .. .cceeanunnanas aTa e ara el e 201562 1 Kio0o
Screw, Ho. 10 - 24 x 3/8, Rd. Hd.
L o T e S A O O PR B A = wle miain aful e ate 4 473 2 K100
Lockwasher, No. 10 Int, Ext. Tooth...... 202 2 K100
Cup Washer........ IO P00 S PO D O D o v+ 201580 2 K100
Grille, Right....... after Serial} ..... ees 202079 1 K100, K101, K481, K482
Grille, Left....... .{ K100-24327 J...... e 202080 1 K100, K101, K481, K482
Bolt, 1/4™ - 20 x 1/2" Hx, Hd. ........ i 179 8 K100, K101, K481, K482
Lockwasher, 1/4" Med, .....ccececanees G 190 & K100, K101, K481, K482
Hat, 1/4" = 20 Hx. ...... w s mieia n o afa el ele e 203 8 K100, K101, K481, K482
Cup Washer.....vveeeusnnss PR N AR AR e e 201560 2 K100, K101, K481, K482
Grille, Center, after Serial K100-24327... 202081 I K100, K481
Grille, Center......c.ccceeeeenas rreresaans S0J244 1 K101, K482
Screw, No. 10 - 24 = 3/8 Rd. HA.
By A B Ao i SO0 O O o e e O B ey ae 473 2 K100, K101, K482
Cup Washer.............. cruessasacenaass 2016680 - 2 K100, K101, K481, K452
6.498 - RADIATOR GRILLE - UPPER
Grille, up to Serial KlO00-24327..euuusens. 201561 1 K100
Grille, after Serial KIlO0-24327...0c0veass 202247 1 K100, K101, K481, K482
Screw, with L/W, up te Serial K100-24327 202290 1 K100
Seraw,owithi LW Lo, b et sesssna. 202291 5 K100, K101, K481, K482
CupiWashers s Foiate s e R e 201560 1 K100, K101, K481, K482
Spacer, Inner......... o GO O e FL S ereg e crass 202203 2 K100, K101, K4B1, K482
Spacer, 'nner........ e s atet s falad afa Tt O seas. 202294 2 K100, K101, K481, K482
6.500 - RADIATOR UPPER GRILLE MOULDING
Moulding, Right............ e e e 201563 1 K100, K101, K481 K K482
Moulding, Left,.....c.u... OO OG0 00 O A 6 H 201564 1 K100, K101, K481, K482
Screw, No, 10 - 24 x 3/8" Rd, Hd.
L e s dravn e e J65 4 K100, K101, K481, K482
Loekwasher, No, 10 Int. Ext. Tooth...... 292 4 K100, K101, K481, K482
CUPEWAShET), - ies als et A'Ho DEEO D oo O 201560 2 K100, K101, K481, K482




	kfpm240053.jpg
	kfpm240054.jpg
	kfpm240055.jpg
	kfpm240056.jpg
	kfpm240057.jpg

